

## Acute Epididymo-orchitis

	Antibiotics	Comments
<b>Likely to be sexually transmitted pathogen but not gonorrhoea</b>	Doxycycline 100mg PO BD for 10-14 days  Or  Ofloxacin 200mg PO BD for 14 days	
<b>Likely to be sexually transmitted pathogen including gonorrhoea</b>	Ceftriaxone 1g IM stat PLUS Doxycycline 100mg PO BD for 10-14 days	If allergic to cephalosporins recommend onward referral to a dedicated STI clinic
<b>Likely to be enteric pathogen (urinary tract source or history of receptive anal intercourse)</b>	Ofloxacin 200mg PO BD for 14 days  Or  Ciprofloxacin 500mg PO BD for 10 days	